Acoustic

performance
“A CLASS”

_I' pannelli sono stati testati in camera riverberante secondo la norma UNI EN ISO 354 ottenendo la “Classe di Assorbimento
Acustico A” in accordo con la norma UNI EN ISO 11654,

_The panels were tested in a reverberation room according to UNI EN ISO 354 standards obtaining “Class A sound
absorption” to UNI EN ISO 11654 standards.

_Les panneaux ont fait I'objet de tests en chambre réverbérante conformément a la norme UNI EN ISO 354, obtenant la
“classe d’absorption acoustique A” selon la norme UNI EN ISO 11654.

_Die Paneele wurden gemaB der Norm UNI EN ISO 354 in einem Hallraum getestet. Sie erhielten gemal der Norm UNI
EN ISO 11654 die Klassifizierung “Schallabsorption A”.

_Los paneles se probaron en camara reverberante conformemente a la norma UNI EN ISO 354 consiguiendo la “Clase A
de Absorcion Acustica” en virtud de la norma UNI EN ISO 11654.

ANDAMENTO DEL COEFFICIENTE DI ASSORBIMENTO ACUSTICO “as”
PER TERZI D’OTTAVA
ONE-THIRD OCTAVE SOUND ABSORPTION COEFFICIENT CURVE “as”
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_Misura dell'assorbimento acustico in camera riverberante UNI EN I1SO 354 (pannelli Mitesco/Snowsound® installati accostati e con intercapedine d’aria posteriore di 200 mm).

_UNI EN ISO 354 measures sound-absorbing power in a reverberation room (Mitesco/Snowsound® panels installed side by side and with an 200 mm rear air space).

Decibels
reduction

_La tecnologia Snowsound® ¢ stata testata nella camera semianecoica dell’Universita di Ferrara per misurarne
I'abbattimento acustico in accordo con la norma ISO 10053. Le misurazioni, effettuate con diverse configurazioni, hanno
evidenziato le notevoli capacita di attenuazione acustica di Snowsound®, registrando le performance alle diverse frequenze.
| risultati dei test rappresentano un ulteriore importante strumento di progettazione messo a disposizione dei professionisti
del settore.

_Snowsound® technology was tested in the semi-anechoic lab at the University of Ferrara to measure the sound
attenuation according to the ISO 10053 standard. The measurements were conducted with variety of configurations and
demonstrate Snowsound® significant capacity for sound attenuation. Performance was recorded at the various frequencies.
The results of the tests represent another important design tool available to industry professionals.

_La technologie Snowsound® a été testée dans la chambre semi-anéchoique de I'Université de Ferrare pour mesurer son
abattement acoustique conformément a la norme ISO 10053. Les mesures, effectuées avec différentes configurations, ont
mis en évidence les considérables capacités d’atténuation acoustique de Snowsound®, en enregistrant les performances
aux différentes fréquences. Les résultats des tests sont un important outil supplémentaire de projet pour les professionnels
de ce secteur.

_Die Snowsound®-Technologie wurde in einem semi-reflexionsarmen Raum der Universitat von Ferrara getestet, um die
Schallddampfung entsprechend der ISO-Norm 10053 zu messen. Die mit verschiedenen Konfigurationen durchgefiihrten
Messungen zeigen die bedeutenden schallddmpfenden Eigenschaften von Snowsound®, indem die Leistung bei
verschiedenen Frequenzen erfasst wurde. Die Ergebnisse dieser Tests sind ein weiteres wichtiges Planungsinstrument, das
den Experten der Branche zur Verflgung steht.

_La tecnologia Snowsound® se probd en la camara semianecoica de la Universidad de Ferrara para medir su atenuacion
acustica conforme a la norma ISO 10053. La mediciones, que se llevaron a cabo con diferentes configuraciones,
demostraron las notables capacidades de atenuacion acustica de Snowsound®, registrando las prestaciones con las
distintas frecuencias. Los resultados de las pruebas son otra importante herramienta mas para el diseno de proyectos que
se ofrece a los profesionales del sector.
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